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パーツリスト
Parts list

0402-640

0402-202

2532-029

2532-002

2505-006

2525-009
2521-103

2532-047

2505-007

0402-502

0402-272

2500-082

0402-545

0402-641

2533-005

2525-009

0402-507

2506-010

2533-014

2500-086

2506-019

2506-019

2506-019

2500-057

2506-019

2500-057

2533-005

2525-009

2506-010 2500-057

0402-208

2505-002

0402-503

2500-068

0402-006

2532-002

0402-505

2532-038

0402-508

2531-003

0402-506

0402-509

0404-023

2506-004

0402-055

0402-545

2536-001

2505-007

Brg.仕様�

2533-013

2506-004

2509-003

Bearing specifications.

0402-510

2530-005

2530-004

2530-004

2530-004
2530-005
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コードNo. 品名� 入数� 備考�
Code No. Particulars Q'ty

税込価格�
(税抜価格）円�
Price (Yen) Remarks

ダンパーゴム�
Damper rubber

SFスワッシュプレートAssy
SF Swash plate assembly

スタビライザーバー�
Stabilizer bar
ＺＳヨーク�
ZS yoke
ZSスタビライザーブレード� ナット，スタビブレードフィルム付�
ZS stabilizer blade Nuts and stabilizer blade film attached
スタビブレードフィルム�
Stabilizer blade film
スラストワッシャー� オプション 2500-082と共に使用可�
Thrust washer May be used with 2500-082 (option)
ＢＲＧ．カラーφ9Ｘ13Ｘ6
Br . collar 9 13 6

ＳＦ フェザリングスピンドル� ワッシャ－，ナイロンナット付�
SF feathering spindle washers, and nylon nuts attached

ＳＦ センターハブ Ｈ＝58 ネジ，ナイロンナット付�
SF center hub H=58 Screws and nylon nuts attached
ＳＦ シーソー� ネジ，ワッシャ－，メタル付�
SF seesaw Screws, washers, and metal attached

ネジ付�
Screws attached

ＳＦ ミキシングアーム� ボール，ネジ，ワッシャ－，メタル付�
SF mixing arm Ball, screws, washers, and metal attached
ＳＦ スタビコントロールアームセット� スタビストッパー，ボール，ネジ付�
SF stabilizer control arm set Stabilizer stopper, ball, and screws attached
ＳＦ ウォッシュアウトセット� 1式� ボール，ネジ，ワッシャ－，メタル付�
SF wash-out set 1 set Ball, screws, washers, and metal attached

BE2 メインブレード L=550 取り�付け穴�φ４ルー�ト�エン�ド組立済�
BE2 main blade L=550 Pre-assembled root end with holes
SF2 ブレードホルダー� メインブレード取付け穴φ4
SF2 blade holder Main blade with holes
ラジアスアーム�
Radius arm

2500-057 Brg. 3X 6X2.5F ZZ 2 オプ�ション 
Option

2500-068 Brg. 5X 13X4ZZ 2

Brg.φ5Xφ10X4Hスラスト� オプション 0402-502 別途必要�
Brg. 5X 10X4H thrust 0402-502 (option) is necessary

2500-086 Brg. 3X 2 オプ�ション 
Option

M3ナット�
M3 nut
M3ナイロンナット�
M3 nylon nut
M4ナイロンナット�
M4 nylon nut

2506-004 FW3X8X0.5T 20
105
(100)

105
(100)

105
(100)

105
(100)

105
(100)

105
(100)

2506-010 FW3X9X1T 20

2506-019 FW3X4.5X0.5T 10

ニードルピンφ2X11.8
Needle pin 2X11.8

φ5ボール（ＡＬ）�
¿5 ball (AL)

セットスクリュー M4X4
Set screw M4X4
キャップスクリュー M3X8
Cap screw M3X8

キャップスクリュー M3X18
Cap screw M3X18

キャップスクリュー M4X28
Cap screw M4X28

キャップスクリュー M2X10
Cap screw M2X10

ナベ頭ビス M2X8
Pan-head screw M2X8

ナベ頭ビス M3X12
Pan-head screw M3X12

ナベ頭ビス M3X10
Pan-head screw M3X10

タッピングスクリュー M3X8 トラス�
Tapping screw M3X8 truss

0402-006

0402-510

0402-055

0402-202

0402-208

0402-272

0402-502

0402-503

0402-545

0402-505

0402-506

0402-507

0402-508

0402-509

0402-640

0402-641

0404-023

2500-082

2505-002

2505-006

2505-007

2509-003

2525-009

2521-103

2531-003

2532-002

2532-029

2532-038

2532-047

2533-005

2533-014

2533-013

2536-001

4

1

2

1

2

4

2

2

1

2

2

1

1

1

2

2

20

10

10

2

2

2

2

2

10

10

10

10

10

20

20

20

10

2

420
(400)

4,725
(4,500)

840
(800)

840
(800)

735
(700)
1,260
(1,200)

1,260
(1,200)

1,260
(1,200)

1,260
(1,200)

420
(400)

420
(400)

420
(400)

420
(400)

420
(400)

525
(500)

525
(500)

525
(500)

315
(300)

315
(300)

315
(300)

1,050
(1,000)
735
(700)
630
(600)
630
(600)
1,470
(1,400)

2,940
(2,800)
1,260
(1,200)

1,680
(1,600)

210
(200)
210
(200)

210
(200)

210
(200)

315
(300)

315
(300)

630
(600)

カラー 5X8X5.5
Collar 5X8X5.5

¿

¿

¿ ¿7X3ZZ

¿¿

¿¿

¿¿

¿4

¿4

XX

2530-004

2530-005

ピボットボルト(D)φ5X5XM3
Pivot bolt(D) ¿5X5XM3

ピボットボルト(E)φ5X7XM3
Pivot bolt(E) ¿5X7XM3

* The prices in parentheses are the prices excluding consumption tax.



55

0412-202

2532-004

2532-010

2532-004

2532-004

2532-004

2532-003

2532-005 2505-006

2508-003

0402-318

2500-048

0402-014

2531-001 0402-254

2506-010

0402-023

2505-004

2506-0102538-002

0412-121

0402-642

2500-081

0400-004

0402-521

2506-005

0402-520

0402-271

0402-016

2500-080

0402-522

0402-523

2500-079

0412-202

2532-004

2532-010

2532-004

2532-004

2532-003

2532-005 2505-006

2508-003

0402-318

2500-048

0402-207

2508-003

0402-014

2531-001

2531-003

2538-002

0402-518

2500-081

0400-004

0402-521

2506-005

0402-520

0402-271

0402-016

2500-080

0402-522
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コードNo. 品名� 入数� 備考�
Code No. Particulars Q'ty Remarks

金属製クラッチベルラインニング�
Metal clutch bell lining
マストロック φ8 ネジ付�
Mast lock 8 Screws attached
オートロクラッチセット� 1式�
Auto-lock latch set 1 set
32用エンジンマウント� ネジ、FW 付�
Engine mount for 32 engine Screws and FW attached
ZS メインマスト P=170
ZS main mast P=170
ＳＥ スターターカップリング� ネジ付�
SE starter coupling Screws attached
六角スターターシャフトＬ＝200 1式�
Hexagonal starter shaft L=200 1 set
Ｓ-30 メインギヤ�
S-30 main gear

SF クーリングファン� ネジ付�
SF cooling fan Screws attached
ＳF クラッチベル� 組立済�
SF cluch bell Pre-assembled
SF スターターシャフト（L=63）�
SF starter shaft (L=63)
SF ドライブプーリー8T フランジ付�
SF drive pulley 8T Flange attached
SF Brg.ホルダーφ13 ネジ、ナット付�
SF bearing holder 13 Screws and nuts attached
SE2 クラッチシュー� １WC圧入済�
SE2 clutch shoe Press-fitted 1WC

SD マフラーAssy 30/50用� 1式�
SD muffler assembly for 30/50 class engine

SD フライホイール 30用�
SD fly wheel for 30 engine

1 set
Brg.12X16Lワンウエイ�
Brg.12X16 one way

2500-079 Brg. 6X 13X5ZZ 2

2500-080 Brg. 8X 19X6ZZ 2

Brg.6X12Lワンウエイ�
Brg.6X12 one way

M3ナイロンナット�
M3 nylon nut

2506-005 FW4X6X0.5T 10

2506-010 FW3X9X1T 20

ストップリング S-12
Stop ring S-12
セットスクリュー M3X3
Set screw M3X3
セットスクリュー M4X4
Set screw M4X4
キャップスクリュー M3X10
Cap screw M3X10
キャップスクリュー M3X12
Cap screw M3X12
キャップスクリュー M3X16
Cap screw M3X16

キャップスクリュー M3X28
Cap screw M3X28

2538-002
M3X6皿ビス�
Countersunk screw M3X26

0402-518

0402-520

0402-521

2

0402-207

0402-254

0402-271

0402-318

0400-004

0402-014

0402-016

0402-023

1

1

0402-522

0402-523

0402-642

0412-202

0412-121

2500-048

2508-003

2500-081

2505-006

2531-001

2531-003

2532-003

2532-004

2532-005

2532-010

2

1

1

1

1

1

1

1

1

1

1

1

10

5

10

10

10

10

10

10

10

3,150
(3,000)

2,625
(2,500)

3,675
(3,500)

3,360
(3,200)

2,415
(2,300)

2,100
(2,000)

1,575
(1,500)

M3 Uナット�
M3 U nut

2505-004 10

¿¿

¿¿

¿

¿

ビス、ナット、ニップル付　30/50エンジンに使用可
With Screws, Nuts and Nipple Usable to the 30/50 engine.

105
(100)
105
(100)

735
(700)

735
(700)

1,260
(1,200)
1,260
(1,200)
1,260
(1,200)

420
(400)
420
(400)

420
(400)

420
(400)

420
(400)
420
(400)

525
(500)

525
(500)

525
(500)

1,050
(1,000)

1,470
(1,400)

210
(200)
210
(200)

210
(200)

210
(200)

315
(300)
315
(300)

315
(300)

* The prices in parentheses are the prices excluding consumption tax.

税込価格�
(税抜価格）円�
Price (Yen)
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2506-019 2500-056

0402-525

2525-009

2533-005

0402-524

2525-009

2522-028

2524-001

2522-021

2522-002

0402-512

0402-025

0402-542

2537-002

0402-025

2524-014

0402-512

0402-107

2506-019

2500-057

2500-057

2521-061

2500-054

2521-066

2506-010

2533-012

2506-004

2533-015

2507-002

Brg.仕様�
Bearing specifications Brg.仕様�

Bearing specifications
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コードNo. 品名� 入数� 備考�
Code No. Particulars Q'ty Remarks

SF リンケージセット (R/H 用) 1式�
SF linkage set (for R/H) 1 set
JI-25 Wリンクセット�
JI-25 W link set
NS エルロンレバーセット� ボール，ネジ，ワッシャ－，メタル付�
NS aileron lever set Ball, screws, washers, and metal attached
SF コレクトピッチレバーセット� 1式� ボール，ネジ，ワッシャ－，メタル付�
SF collective pitch lever set 1 set Ball, screws, washers, and metal attached
SF エレベーターレバーセット� 1式� ボール，ネジ，メタル，ピン，Eリング付�
SF elevator lever set 1 set Ball, screws, metal, pin, and E ring attached
ＳＦ BRG.セット（リンケージ用）� 1式�
SF brg. set (for linkage) 1 set
ＳＦリンケージセット� 1式�
SF linkage set 1 set

2500-057 2

2500-054 2

2500-056 2

2506-004 FW3X8X0.5T 20

2506-010 FW3X9X1T 20

2506-019 FW3X4.5X0.5T 10

Eリングφ4
E-ring 4
カラー 5X8X2.5
Collar 5X8X2.5
カラー 6X8X3.5
Collar 6X8X3.5
アジャストロッドM2X25
Adjust rod M2X25
アジャストロッドM2X40
Adjust rod M2X40
アジャストロッドM2X12
Adjust rod M2X12
M2ロッドエンド�
M2 rod end

φ５ボール（ＡＬ）�
5 ball (AL)

ナベ頭ビス M2X8
Pan-head screw M2X8

ナベ頭ビス M3X14
Pan-head screw M3X14

ナベ頭ビス M3X8
Pan-head screw M3X8

座金付タッピングスクリューM2.6X16
Tapping screw with attached washer M2.6X16

20

20

10

1,155
(1,100)

10,290
(9,800)
945
(900)

5

10

10

10

20

2537-002

2

10

2

2

5

5

2525-009

2533-005

2533-015

2533-012

2522-002

2522-021

2522-028

2524-001

2507-002

2521-061

2521-066

0402-525

0402-526

0402-542

0402-512

0402-025

0402-107

0402-524

Brg.¿6X¿10X3 ZZ

Brg.¿5X¿8X2.5 ZZ

Brg.¿3X¿6X2.5 FZZ

1式�
1 set

2524-014
ロッドエンドM2X12.5
Rod end M2X12.5

¿

¿

105
(100)

105
(100)

105
(100)

105
(100)

105
(100)

735
(700)

1,260
(1,200)
1,260
(1,200)
1,260
(1,200)

525
(500)
525
(500)
525
(500)
525
(500)

525
(500)

525
(500)

525
(500)

210
(200)

210
(200)

315
(300)
315
(300)

630
(600)

630
(600)
630
(600)

* The prices in parentheses are the prices excluding consumption tax.

税込価格�
(税抜価格）円�
Price (Yen)
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0402-643

0402-515

2531-002

2531-002

2531-002

2531-002

0402-639

0402-639

0402-639

0402-514

2538-009

0402-513

0402-513

2505-002

0402-536

2500-080

2535-001

0402-514

0402-530（白）(White)

0403-254（白）(White)

0402-532（アルミ生地）(Aluminum)

0402-262 2500-080

0402-639
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コードNo. 品名� 入数� 備考�
Code No. Particulars Q'ty Remarks

キャビンロック� ネジ付�
Cabin lock Screws attached
SF メインフレームセット� 1式� ネジ，ナット付�
SF main frame set 1 set Screws and nuts attached
SF サーボマウントセット� 1式� ネジ付�
SF servo mount set 1 set Screws attached
SF タンクセット（250cc）� 1式�
SF tank set (250cc) 1 set
ランディングギヤセット（白）� 1式� ネジ，ワッシャ-付�
Landing gear set (white) 1 set Screws and washers attached
スキッドパイプ(アルミ生地）� キャップ付�
Skid pipe (Aluminum) Caps attached
SF キャビンセット� キャビンロック，ネジ付�
SF cabin set Cabin lock and screws attached
スキッドパイプキャップφ8
Skid pipe cap
クーリングファンカバー� ネジ付�
Cooling fan cover Screws attached
スキッドフット（白）� ネジ付�
Skid foot (white) Screws attached

2500-080 2

M3ナット�
M3 nut
セットスクリュー M3X5
Set screw M3X5
タッピングスクリュー M3X12 皿クロ�
Tapping screw M3X8 countersunk black
サラビス M3X26
Countersunk screw M3X26

10

10

1,890
(1,800)

3,150
(3,000)

2535-001

2538-009

1

2

1

4

1

2

20

10

0402-643

0403-254

2505-002

2531-002

0402-530

0402-532

0402-536

0402-639

0402-262

0402-513

0402-514

0402-515

8

Brg. 8X 19X6ZZ¿¿

¿

105
(100)

840
(800)

735
(700)

1,260
(1,200)

1,050
(1,000)

1,050
(1,000)

210
(200)

210
(200)

315
(300)

315
(300)

315
(300)
2,100
(2,000)
2,100
(2,000)

* The prices in parentheses are the prices excluding consumption tax.

税込価格�
(税抜価格）円�
Price (Yen)
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0402-528

2505-006

2532-005

2524-003

2524-004

0402-602

0402-602

2539-015

2505-001

0402-601

2539-015

2539-015

0402-576

0402-2282505-006

2505-002

2505-002

0402-645

0402-228

2524-001

2533-014

2500-003

0403-306

0402-031

2504-015

2500-003

0402-529

2505-006

2500-062

0402-216

0402-217

2531-002

2505-002

2521-099

2505-006

2506-019

2500-057

2532-041

0402-712

0402-712

0402-074

0402-712

0402-527

2532-029

2525-009

2533-005

2534-005

0402-646

RADIO CONTROLM
ODELLER RADIO

CO
OL

ER

C 2002 printed in Japan 
H

O
R

O
B

O
 S

huttle plus 
N

O
.10861 

@ @
f

A
B

A
f

B
f

C C
f

D D
f

2534-007

2534-007

2532-030

0404-796

0402-644

Brg.仕様�
Bearing specifications

テールピッチレバーをBrg. 仕様
にする場合は、テールユニット
ケースの取付部にφ3の穴を開け
てください。
When using the tail pitch lever
with bearings, make ø3 holes in
the installation part of the tail
unit case.

注 意  Caution
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コードNo. 品名� 入数� 備考�
Code No. Particulars Q'ty Remarks

ガイドプーリー（BRG付）�
Guide pulley (bearing attached)
テールブームパイプ L=617 アルミ生地�

Aluminum base
ZS テールハウジングAssy 1式� テールブレードホルダー，ネジ，ナイロンナット付�
ZS tail housing assembly 1 set Tail blade holder, screws, and nylon nuts attached
ZS テールハウジング� ネジ付�
ZS tail housing Screws attached
SF テールユニットケース （R,L）� 1式� ネジ，ナット付�
SF tail unit case R,L 1 set Screws and nuts attached
SF テールブレード （L=77）�
SF tail blade L=77
SF ラダーコントロールロッド（L=800）� ロッドエンド，φ5ボール，ガイドパイプ付�
SF rudder control rod (L=800) Rod end, ¿ 5 ball, and guide pipe attached
SF テールブレードホルダー� ネジ付�
SF tail blade holder Screws attached
SE W型テールピッチセット� 1式�
SE W-type tail pitch set 1 set
SE W型テールピッチレバー�
SE W-type tail pitch lever
SE テールピッチプレート� 組立済�
SE tail pitch plate Pre-assembled
テールブームブレース  L=350
Tail boom brace L=350
シャトルプラスデカール�
Shuttle plus decals
シャトルプラス説明書�
Shuttle plus operation manual
RG 尾翼セット� 1式� 水平尾翼ブラケット，ネジ，ナット付�
RG tail fin set 1 set Horizontal tail fin bracket, screws, and nuts attached
テールシャフト（プーリー付）14T
Tail shaft (pulley attached) 14T

2500-003 2
1260
(1200)

2500-057 2

Brg.φ4Xφ9X4Hスラスト�

タイミングベルト564XL020
Timing belt 564XL020
M2ナット�
M2nut

M3ナイロンナット�
M3 nylon nut

2506-019 FW3X4.5X0.5T 10

カラー 2Ｘ6Ｘ6 Ｆ7.3Ｘ0.5
Collar 2 6 6 7.3 0.5
M2ロッドエンド�
M2 rod end
ロッドエンドピンM2X4.5
Rod end pin M2X4.5
ダブルリンクピンタイプ�
Double link pin type
φ５ボール（ＡＬ）�

5 ball (AL)
セットスクリュー M3X5
Set screw M3X5
キャップスクリュー M3X16
Cap screw M3X16

キャップスクリュー M2.6X8
Cap screw M2.6X8

テールブームブレースターミナル98
Tail boom brace terminal 98

キャップスクリュー M2X10
Cap screw M2X10

キャップスクリュー M3X14
Cap screw M3X14
ナベ頭ビス M2X8
Pan-head screw M2X8

ナベ頭ビス M3X12
Pan-head screw M3X12

タッピングスクリュー M2X10 2種スリワリ�
Tapping screw M2X10 2 slots

ガイドピンM3X6.3
Guide pin M3X6.3

2533-014

2534-005

2539-015

2531-002

2532-005

2532-041

2533-005

20

10

2

10

10

10

10

10

20

20

1

20

10

2

10

10

2

4

10

2524-004

2525-009

1

2

1,785
(1,700)

2505-006

2521-099

2524-001

2524-003

0403-306

2500-062

2504-015

2505-001

0402-644

0402-645

0402-646

0402-712

0402-529

0402-576

0402-601

0402-602

1

1

1
2,310
(2,200)

2

2

3,990
(3,800)

1

0402-031

2

1

0402-528

0402-527

2,625
(2,500)

1

1

10402-074

0402-216

0402-217

0402-228

タッピングスクリュー M3X12 クロ�
Tapping screw M3X12 black2534-007 10

ロッドエンドピンM2X4.5付属�
Rod end pin M2X4.5 attached

2505-002

2532-029

0404-796

2532-030

M3ナット�
M3 nut

Brg.¿4X¿9X4H thrust

Brg. ¿3X¿6X2.5FZZ

Brg. ¿5X¿11X5ZZ

Tail boom pipe L=617

¿

XXX F

)

)

(

(

105
(100)

105
(100)
105
(100)
105
(100)

840
(800)
840
(800)

840
(800)

840
(800)

735
(700)

1,260
(1,200)
1,260
(1,200)

420
(400)

420
(400)

420
(400)

420
(400)

525
(500)
525
(500)

525
(500)

525
(500)

525
(500)

525
(500)

1,050
(1,000)
1,050
(1,000)

1,050
(1,000)

210
(200)
210
(200)
210
(200)
210
(200)

315
(300)
315
(300)

315
(300)

315
(300)

2,100
(2,000)

630
(600)

945
(900)

* The prices in parentheses are the prices excluding consumption tax.
税込価格�

(税抜価格）円�
Price (Yen)


